
M assey  Ferguson
2 0 0 0  / 40 0 0  SERIES TRACTOR ACCESSORIES 6 5 1 3 9 1
TABLE  OF CONTENT Pag e 0 0-0 0



2 0 0 0  / 4 0 0 0  SERIES TRACTOR ACCESSORIES

2 9

2 83
1 3 0

2 4

4 2 7
2 0

3 1

3 2

9

1 9

1 9

3 3

2 1

1 8

2 2

5

2 3

4 1

4 26

7

1 0 8

2

Ref 2 Pag e 2



M assey  Ferguson
2 0 0 0  / 40 0 0  SERIES TRACTOR ACCESSORIES 6 5 1 3 9 1
ACCESSORIES (PRE-SCREENER AND PRE-CLEANER)  (1 0 2 7 8A9 1) Pa g e 2
Ite m Part Nu mb er Qty Descriptio n
1 2 7 0 8 6 6 5 M 9 1 1 Pre-clea n er  Assembly
2 14 2 8 7 4 3 M 9 1 1 Cover,  Pre-clea n er
3 1 4 2 8 7 4 4 M 9 1 1 Body,  Pre-clea n er
4  1 Base,  Pre-clea n er  (Order  27 0 8 6 6 5 M 9 1)
5 5 2 9 8 4 4 M 9 1 1 Pre-screen er  Assembly
6 16 2 5 9 2 9 M 1 1 Tub e,  Pre-Clean er
7 1 6 2 5 9 3 0 M 1 1 Clamp,  Pre-Clean er
8 3 5 3 6 9 3X1 1 Bolt  (3/8  X 1-1/4"  NC, Hex.)
9 35 3 4 3 4X1 1 Washer  (3/8"  Lock)
10 3 5 5 5 6 6X1 1 Nut  (3/8"  NC, Hex.)

 ****************************************
 EXHAUST SPARK ARRESTOR
 (104 4 3A91)
 ****************************************

18 5 9 5 7 0 7 M 9 1 1 Arrestor  Assembly,  Spark
19 5 9 5 8 2 2 M 9 1 2 Clamp  Assembly,  Strap
2 0 3 5 4 2 7 3X1 2 Bolt  (3/8  X 3"  NC, Hex.)
21 3 5 3 7 5 6X1 2 Washer  (13/32  X 13/16  X 1/16"  Flat)
22 3 5 5 5 6 6X1 2 Nut  (3/8"  NC, Hex.)
23 5 9 5 7 0 4 M 9 1 1 Pipe  Assembly,  Exhaust  (Lower)
24 5 9 5 7 0 0 M 1 1 Pipe,  Exhaust
27 3 7 0 0 4 6X1 1 "U" Bolt,  Pipe  Retainin g
2 8 5 3 5 5 1 5 M 1 1 Saddle,  Clamp
2 9 3 5 5 5 6 5X1 2 Nut  (5/16"  NC, Hex.)
30 5 9 5 7 2 5 M 1 1 Elbow,  Exhaust
31 3 5 4 2 6 2X1 3 Bolt  (3/8  X 1-1/2"  NC, Hex.)
32 3 5 3 7 5 6X1 3 Washer  (13/32  X 13/16  X 1/16"  Flat)
33 3 5 7 5 5 7X1 3 Nut  (3/8"  NC, Hex.,  Lock)

 ****************************************
 EXHAUST STACK TUBE
 (104 9 3A91)
 ****************************************

41 3 0 4 6 0 3 4 M 1 1 Tub e,  Exhaust  Stack
42 3 6 5 9 2 1X1 3 Screw  (#10  X 3/8"  Pan  Hd.  Tappin g)



2 0 0 0  / 4 0 0 0  SERIES TRACTOR ACCESSORIES

2 0

2 2

2 5

2 3

8

1 2

1 0

4

2 1
13

2

7
6

5
2 4

2 6

1 1

9

1 5

1 6

1 3

1 4

Ref 5 Pag e 5



M assey  Ferguson
2 0 0 0  / 40 0 0  SERIES TRACTOR ACCESSORIES 6 5 1 3 9 1
ACCESSORIES (PRE-CLEANER  AND PRE-SCREENER) (1 0 4 2 4A9 1) Pa g e 5
Ite m Part Nu mb er Qty Descriptio n
1 2 7 0 8 7 3 4 M 9 1 1 Pre-Clean er  Assembly
2  1 Sleeve  Assembly,  Pre-Clean er  (Order  27 0 8 7 3 4 M 9 1)
3 1 0 1 8 5 5 4 M 1 1 Body,  Pre-clea n er
4 1 0 1 8 5 5 1 M 9 1 1 Cover  Assembly,  Pre-clea n er
5 3 0 4 5 5 4 6 M 9 1 1 Pre-Screen er  Assembly
6 10 2 1 9 3 4 M 9 1 1 Screen  Assembly,  Pre-Screen er
7 1 5 0 4 4 4 9 M 1 2 Clip,  Screen
8 1 5 0 4 4 5 0 M 1 4 Spring,  Screen
9 3 7 0 1 9 3X1 1 Clamp  Assembly,  Body
10 3 5 5 0 3 3X1 1 Screw  (#10  - 24  X 1-1/4"  Sltd.  Pan  Hd.)
11 2 6 4 2X 1 Nut,  Clamp  (#1 0  - 24  Sq.)
12 3 0 4 5 5 4 5 M 1 1 Tub e,  Air Intake
1 3 3 0 4 5 5 4 4 M 1 1 Clamp,  Tube
1 4 3 5 3 6 9 3X1 1 Bolt,  Clamp  (3/8  X 1-1/4"  NC, Hex.)
15 3 5 3 4 3 4X1 1 Washer  (3/8"  Lock)
16 3 5 5 5 6 6X1 1 Nut  (3/8"  NC, Hex.)

 ****************************************
 PRE-CLEANER  AND PRE-SCREENER
 (104 3 8A91)
 ****************************************

20 5 8 6 4 6 7 M 9 1 1 Pre-Clean er  Assembly
21 1 0 5 1 0 4 4 M 9 1 1 Cover  Assembly,  Pre-Clean er
22 1 0 5 1 0 4 5 M 1 1 Body,  Pre-Clean er
23 5 8 6 7 6 8 M 9 1 1 Pre-Screen er  Assembly
24 1 0 5 2 3 0 8 M 9 1 1 Screen  Assembly,  Pre-Screen er
25 1 5 0 4 4 4 9 M 1 2 Clip,  Spring  Retainin g
2 6 1 5 0 4 4 5 0 M 1 4 Spring


